
36212

ITEM NO. PART NO. DESCRIPTION QTY.

1 35039 H.H. CAPSCREW SS - 1/4-20 X 5/8 5

2 33564 LOCKWASHER SS - 1/4 5

3 35024 COVER-SS 1

 * 4 35025 GASKET-VITON 1

 5 35027 RETAINING RING - S.S. 1

* 6 35026 WEAR PLATE-SS 1

  7 38106 CAPSCREW SS - 10-24 X .50 1

8 38107 LOCKWASHER SS - 3/16 1

  9 34033 IMPELLER SS - PM 1

* 10 36863 SEAL ASY. TYPE 21 - 3/8" 1

11 21255 FILL PLUG SS - 1/8 1

 12 35022 HOUSING-SS 1

 13 36209 HYDRAULIC MOTOR ASY 1

 14 36197 CAPSCREW STL 1/4-20X 2.25  N/SHOWN 2

 

*- RECOMMENDED REPLACEMENT PARTS


